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Date of Issue 2012. 08. 30 MILL CERTIFICATE * Head Office : Rm 405 Woo Chang Bldg 152-2
Kamjon—-dong, Sasang—gu, Busan,Korea
SYMHs
Certificatate No. : K—-12 — 688 =2 7} * Gwangyang Factory : 1653-12, Taein—dong,
Customer : PLESA ANAHUAC Y CIAS S.A. DE C.V Gwangyang City, jeonranam—do, korea
H| = ] +161.682 MT (+/-10 PCT)ERW
. SQUARE AND RECTANGULAR
Commodity : TUBING ASTM A500 GRADE B FEX * Busan Factory : 1516-5, Dadae—dong,
’ Shipper : Saha—gu, Busan, Korea
HE 72 .
Spec. & Type : ASTM A500 GRADE B * Seoul Office : 507-1, Sihwa Industrial Complex 2ma,
Jungwang—-dong, Siheung City, Gyeonggi, Korea
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Slze 1 Length| Product No. Qua- o'a ensiie Test tMin. Bending | Flattening | Surface Chemical Composition (Max.) Heat No. .
(Inch) ness 1 (m) (Lot No.) ntiy | Lenet | YR TS EL Test Test Treatment : {Coil No.) Remarks
(Inch) (t) (MPa) (%) - o) Si Mn p S
317 400 23 0.300 - — 0.045 0.045
3 X 3 0.188 40 JJG30F1GG033 240 9,600 330 462 26 -~ Good Oiled 0.1751 0.022 0.324 0.0144 0.0023 SR84483
4 X 4 0.188 40 JIG27G2AF003 64 2,560 330 462 26 - Good Qiled 0.1751 0.022 0.324 0.0144 »0.0023 SR84483
4 X 4 0.250 40 JJG26G2AF009 96 3,840 351 446 24 - Good Oiled 0.1700 0.013 0.310 0.0138 0.0029 SR84487
5 X 3 0.188 40 JJG27G2AF014 180 7,200 330 462 26 - Good QOiled 0.1751 0.022 0.324 0.0144 0.0023 SR84483
5 X 5 0.250 40 JJG31G2AF002 48 1,920 351 446 24 - Good Oiled 0.1700 0.013 0.310 0.0138 0.0029 SR84487
8 X 8 0.375 40 JJG20G1AFO14 56 2,240 338 438 23 - Good Oiled 0.1742 0.025 0.301 0.0134 0.0020 SR84688
10 X 6 0.375 40 JJG24G1AF013 24 960 338 438 23 - Good Oiled 0.1742 0.025 0.301 0.0134 0.0020 SR84688
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’ We hereby certify that the material has been made in accordance with the order and specification.

Manager of material testing section Ha J. S.




